
DALLAS, TEXAS 75315

Attn: Jeff Lockenour

P. O. BOX 152837
1323 WALL ST.

D ALL A S LABOR A TOR I E S,
I
I
I

I
I
I
i
!,
i
t
t
<

r
t

CABLE ADDRESS "DALAE

MEMBERS

AMERICAN CHEMICAL SOCIETY

AMERICAN SOCIETY FOR TESTING MATERI;

AMERICAN NATIONAL STANDARDS INSTlTU·

AMERICAN SOCIETY FOR OUALITY CONTRC

Report No. 23607-R

Date: January 8, 1996
(Reissued: Jan. 18, 1996)

INC.

REPORT

CONSULTANTS AND TECHNOLOGISTS

ANAL YTiCAL AND RESEARCH CHEMISTS ­

CHEMICAL ENGINEERS - PETROLEUM ENGINEERS

U.S. Aluminum Corp. - Texas
200 Singleton Drive
Waxahachie, TX 75165

Submitted By:

MEMBERS

AMERICAN INSTITUTE OF CHEMICAL ENGINEERS

NATIONAL SOCIETY OF PROFESSIONAL ENGINEERS
TEXAS SOCIETY OF PROFESSIONAL ENGINEERS

ASM INTERNATIONAL

SOCIETY OF PETROLEUM ENGINEERS OF AIME

TELEPHONE (AREA CODE-214)

565-0593

565-0594

421-1400

SUBJECf: Performance testing in accordance with ASTM E 283-91 (Air Infiltration), ASTM E 331-93
(Water Resistance), ASTM E 330-90 (Uniform Load Deflection) and ASTM E 330-90 (Uniform
Load Structural).

DESCRIPTION OF UNIT TES1ED

~ Aluminum Storefront

Series: "BG" System

Overall Size: 7'11-1/4" x 7'7-1/4"

Configuration: 0.0

Glass: 1/4" tempered.

Glazing: One row of NP255 gasket at exterior face of each fIXedlite, full perimeter. Silicone spacer (SP455) at
interior face of all vertical member of each fIXed lite and vinyl gasket (NP225) at interior face of all horizontal
member of each fixed lite. Vertical butt joint between the two pairs of fIXedlite is sealed with silicone and SP455
spacers sealed with silicone.

Weep Arrangement: Two 5/16" dia. weepholes in bottom of each fIXedlite sill (total of 4 weeps in mock-up) ..,. ,
Sealant: Exterior joint between (BG569) jamb an~BG560) snap-in filler are sealed fulled length with sealant. End
dams at each end of horizontal members are sealed at perimeter.

Other Features: Frame members are thermally broken.

Date Testing Started: January 5, 1996

Date Testing Completed: January 5, 1996
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THE ANALYSES OF THE ABOVE SAMPLE OR SAMPLES DO NOT IMPLY AN ENDORSEMENT. THIS REPORT. OR ANY PART THEREOF MAY

NOT BE REPRODUCED OR USED FOR ADVERTISING PURPOSES WITHOUT OUR EXPRESS WRITTEN CONSENT.
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SUMMARY OF TEST RESULTS

U.S. Aluminum Corp.
Jan. 18, 1996

Page 2 - Report #23607-R

TITLE OF TEST TEST METHODMEASUREDALLOWED

Air Infiltration @ 6.24 psf

ASTM E 283-910.004 CFM/Ft20.06 CFM/Ft2

Water Resistance @ 12.00 psf

ASTM E 331-93No LeakageNo Leakage

Uniform Load Deflection

ASTh1 E 330-90
- Exterior 20.0 psf ,

0.286"0.497"
- Interior 20.0 psf

0.272"0.497"

Uniform Load Structural

ASTM E 330-90
- Exterior

30.0 psf *30.0 psf *
- Interior

30.0 psf *30.0 psf *
- Permanent Set

Negligible0.365"

* No glass breakage, permanent deformation, or other damage causing the unit to be
inoperable ..

The above results were secured by using the designated test methods and they indicate
compliance with the performance requirements of the above referenced specifications.
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